

Certificate

Certificate No C18186

Product Tested: Vertical Slider Window

Test Conducted for: MH Joinery Products PLC
Unit 11 Parrett Way
Bridgwater
Somerset
TA6 5LB

Standard Specified: PAS 24:2016 – Enhanced security performance requirements for doorsets and windows in the UK

Test Description	Result
C.4.3 – Manipulation test (a)	Pass
C.4.4.2 – Infill manual test	Pass
C.4.6 – Manual check test	Pass
C.4.4.3 – Infill mechanical test	Pass
C.4.5 – Mechanical loading test	Pass
Overall Classification in accordance with PAS 24:2016	W

Report Reference No: R18186

Date of Test: 3rd July 2018

Test Conducted at: Wintech Engineering Limited
Halesfield 2
Telford
Shropshire
TF7 4QH

Test Conducted by: D Adams Senior Laboratory Engineer
D Knight Laboratory Technician

Certificate Compiled by: N Steventon
Laboratory Technician



Authorised by: M Witkowska
Quality Engineer



REPRODUCTION OF THIS DOCUMENT IN WHOLE OR ANY PART THEREOF MUST NOT BE MADE WITHOUT PRIOR WRITTEN PERMISSION FROM WINTTECH ENGINEERING LTD.

This certificate makes reference to report number R18198 as stated above so for more information refer to the technical report for the full test results as well as a full sample description on what was tested along with a set of full system drawings.